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No.7 Building, No. 6958 Daye Road, Fengxian District, Shanghai 

Tel: 021-61136116      Fax: 021-61189921       Website: www.intertek.com 
 

Report Template Revision Date: 1st January 2015
 

Applicant Name: Zhangjiagang Yihua Plastics Co., Ltd. 

 

Applicant Address: angshe Town Industry Development 

Area, Zhangjiagang, Jiangsu, China 

 

Attn: Chen Qin 

Original Report Date: October 12, 2015 
 

 

Sample Description: 

Product: PVC Floor Tile 

Model: 18 *36 *3.0mm*0.5mm 

Samples Quantity: 15 pieces 

Sample ID: S150831008SHF-001~058, 105  

Date Received: 2015-08-31 

Date Test Conducted: 2015-09-01~2015-10-12 

 

Tests Conducted: 
Test Methods: See next pages.  

 
 

Conclusion: 
 
For details refer to attached page(s).  
The conclusions of this test report may not be used as part of the requirements for Intertek product certification. 
Authority to Mark must be issued for a product to become certified. 
 

Should you have any queries about the test report, please contact:   
 

Approved by    Checked by:         Prepared by: 
 
                                           
                                                          
Sun Sun       Sally Xie      Jodie Zhou 
Assistant manager    Technical Supervisor  Senior Technical Supervisor          
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   Test Items, Method and Results  
Table 1 ASTM F1700-13a 

Test Item Test Method Test Result Test Requirement Verdict 

Size ASTM F2055-10 

Claimed 

Length: 914.4mm  
Width: 457.2mm 

Tested 

Length: 915.1mm 
Width: 457.3mm 

A tolerance of 
±0.4mm/305mm Pass 

Thickness ASTM F386-11 

Claimed value: 3.0mm 

Average: 3.01mm 

Min.: 3.00mm 

Max.: 3.02mm 

A tolerance of ±0.13mm Pass 

Thickness of 
wear layer 

ASTM F410-
08(2013) 0.51mm Commercial, 0.5mm min Pass 

Squareness ASTM F2055-10 

Short edge Max.: 
0.02mm/457mm 

Long edge Max.: 
0.02mm/600mm 

/305mm Pass 

Residual 
indentation 

ASTM F1914-
07(2011) 

Average: 1.4% 

Max.: 1.7% 

Average  8% 

Max  10% 
Pass 

Flexibility ASTM F137-
08(2013) 

No crack when using 
 

No crack or break when using 
 Pass 

Dimension 
Stability 

ASTM F2199-
09(2014) 

MD Max.: -0.21mm/305mm 

CMD Max.: -0.31mm/305mm 
 Pass 

Resistance to 
Chemicals ASTM F925-13 See Appendix B for details 

No more than a slight change 
in surface dulling, surface 
attack or staining 

Pass 

Resistance to 
Heat 

ASTM F1514-
03(2013)  0.47 

shall not greater than 8.0 
after 7 days exposure to 70  Pass 

Resistance to 
Light 

ASTM F1515-
03(2008)  1.42 shall not greater than 8.0 

after a 300h exposure Pass 
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Table 2 Other Tests 

Test Item Test Method Test Condition Test Result 

Coefficient of friction ASTM D2394-
05(2011) 

Static Dry 

Static Wet 

Dynamic Dry 

Dynamic Wet 

MD 0.59 

0.68 

0.47 

0.57 

CMD 0.57 

0.69 

0.49 

0.58 

Coefficient of friction ASTM C1028-07 e1 
Dry 

Wet 

0.75 

0.70 

Castor Chair NALFA/ANSI LF-11 
25000 revolutions 

35000 revolutions 

No obvious damage 

No obvious damage 

Wear Resistance ASTM D4060-14 
CS-17 wheel  

1kg load, 1000 revolutions 

37.8 mg 

Static Load Resistance ASTM F970-07(2011) Load: 250 lb Residual indentation: 0.02 mm 

Fungi Resistance1 ASTM G21-09 

28 days, 85%RH, 28    

Test organisms:  
Aspergillus niger ATCC 9642, 
Penicillium pinophilum ATCC 
11797, Chaetomium globosum 
ATCC 6205, Aureobasidium 
pullulans ATCC 15233 and 
Gliocladium virens ATCC 9645. 

Rating 0, no growth 

Formaldehyde Content2 ASTM D6007-14 

Chamber type: 0.225 m3 
stainless steel chamber 

Climatic conditions: 25°C, 
50% R.H. 

Air exchange rate: 0.5 h-1 

Loading factor: 0.95 m2/m3 

Not detected 

Detection limit=0.02 ppm 

Note: 
1. The test was conducted at the external qualified facility, located at Guangzhou. 

Rating evaluation: Observed Growth on Specimens 
0    None 
1    Traces of growth (less than 10 %) 
2    Light growth (10 to 30 %) 
3    Medium growth (30 to 60 %) 
4    Heavy growth (60 % to complete coverage) 

2. The test sample was 5.0mm type. The material was the same as 3.0mm type claimed by the applicant.  
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Appendix A Sample photos 

 
Sample received 
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Resistance to light                                        Resistance to heat 

 

 
Fungi Resistance (after 28 days)
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Appendix B Test result of Resistance to Chemicals 

Regent 
Rating 

Surface attack Color change Surface dulling 

White vinegar (5% acetic acid) 0 0 0 

Rubbing alcohol (70% isopropyl alcohol) 0 0 0 

White mineral oil (medicinal grade) 0 0 0 

Sodium hydroxide solution (5% NaOH) 0 0 0 

Hydrochloric acid solution (5% HCl) 0 0 0 

Sulfuric acid solution (5% H2SO4) 0 0 0 

Household ammonia solution (5% NH4OH) 0 0 0 

Household bleach (5.25% NaOCl) 0 0 0 

Olive oil (light) 0 0 0 

Kerozene (K1) 0 0 0 

Unleaded gasoline (regular grade) 0 0 0 

Phenol (5% active phenol) 0 0 0 

 

According to ASTM F925-13, rating 0-3 represents:  

0 = no change; 1 = slight change; 2 = moderate change; 3 = severe change.  

Surface Dulling - Indicating that the specimen suffered from a loss of gloss, 

Color Change - Indicating that the specimen suffered discoloration or bleaching, or both, and 

Surface Attack - Indicating that the specimen suffered surface damage such as softening, warping, swelling,  

blistering, peeling, raised or rough area. 

 

 

 
************************************************************************************************************************************ 

The End of Report 

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's 
responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the 
Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to 
permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or 
advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this 
report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under 
an Intertek certification program. 
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CHIPING JIAHUA PLASTICS CO., LTD.
For the following product(s):

This product meets all of the necessary qualifications to be certified for the following claim: 

Registration # SCS-FS-03809
Valid from: June 21, 2022 to July 31, 2023

SCS Global Services does hereby certify that an independent assessment has been conducted on behalf of:

HAOJI INDUSTRIAL PARK, CHIPING COUNTY, LIAOCHENG CITY, Shandong, China

Vinyl Tile:
JH-LVT

FloorScore®

Indoor Air Quality Certified to SCS-EC10.3-2014
Conforms to the CDPH/EHLB Standard Method v1.1-2010 (effective January 1, 2012) for the school classroom and private office
parameters when modeled as Flooring.

Measured Concentration of Total Volatile Organic Compounds (TVOC): Less than/equal to 0.5 mg/m3 (in compliance with
CDPH/EHLB Standard Method v1.1-2010)

SCS Global Services is currently the only certification body approved by the Resilient Floor Covering Institute (RFCI) to provide FloorScore® product
certification; certified products are only listed on the SCS Green Products Guide, http://www.scsglobalservices.com/certified-green-products-guide.

SCS Global Services
Robert J. Hrubes, Ph.D., Executive Vice President

2000 Powell Street, Ste. 600, Emeryville, CA 94608 USA
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CHIPING JIAHUA PLASTICS CO.,LTD. 

HAOJI INDUSTRIAL PARK, CHIPING COUNTY, SHANDONG PROVINCE, CHINA 

 

The following sample(s) was/were submitted and identified by the client as: 

Sample Description : JH-LVT, LUXURY VINYL TILE, FLOORING USED 

INDOOR 

Style/ Item No. : JH-6005-1 

Manufacturer   : CHIPING JIAHUA PLASTICS CO.,LTD. 

Country of Origin  : CHINA 

Country of Destination : NETHERLANDS 

Sample Receiving Date : DEC. 21, 2015 

Testing Period  : DEC. 21, 2015 TO JAN. 07, 2016 

Test Performed  : SELECTED TEST(S) AS REQUESTED BY APPLICANT 

Test Requested :  DETERMINATION OF DIMENSIONAL STABILITY AND 

CURING AFTER EXPOSURE TO HEAT (EN ISO 

23999:2012) 

Test Result(s)                              : FOR FURTHER DETAILS, PLEASE REFER TO THE  

  FOLLOWING PAGE(S) 

Conclusion                : THE TEST DATA WERE PROVIDED TO CLIENT FOR 

THEIR OWN ANALYSIS. 

 

************ 

 

Signed for and on behalf of  
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. 

 
_________________         
Yomoro Gu 
Supervisor 
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Test Conducted: 

Determination of dimensional stability and curing after exposure to heat (EN ISO 23999:2012) 

Test Property Test procedures/requirements Rating/ Result 

Determination of 
dimensional 
stability and curing 
after exposure to 
heat 

1. Measure the curling and dimension of the sample. 
2. Store the test pieces for 360+15 min in the oven, which 

had previously been stabilized at (80±2) .  

3. Remove the metal plates bearing the test pieces from 
the oven. Allow these to cool and recondition at a 

temperature of (23±2)  and relative humidity (50±5) % 

for a further 24 h, unless otherwise specified for the 
product. 

. After reconditioning, measure the dimensional changes 

to the test specimen.  
5. Measure the vertical distance between the support 

plate and the wear surface of the test specimen in four 
places around the edge (usually the corners), where the 
distance is greatest. Carryout the measurements with 
the micrometer. 

 
L0  is the initial length 
L1 is the length after test 

Curling: 0mm 
 
Dimensional 
change:  
Length direction: 
0.10% 

Width direction: 
0.05% 
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Sample Photo:  
 

Test sample (front view) 

 

Test sample (back view) 

 

SGS authenticate the photo on original report only 
 

***End of Report*** 
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ZHANGJIAGANG YIHUA PLASTICS CO., LTD. 

YANGSHE TOWN, INDUSTRY DEVELOPMENT AREA, ZHANGJIAGANG JIANGSU, P.R.CHINA 

 

The following sample(s) was/were submitted and identified by the client as: 

Sample Description : PVC FLOOR TILE 

Manufacturer   : ZHANGJIAGANG YIHUA PLASTICS CO., LTD. 

Country of Origin  : CHINA 

Sample Receiving Date : APR.16,2012 

Testing Period  : APR.16,2012 TO JUN.12,2012 

Test Performed  : SELECTED TEST(S) AS REQUESTED BY APPLICANT 

Test Requested : ALL OF THE FOLLOWING TEST ITEMS WERE 

CONDUCTED ACCORDING TO BS EN649:2011 AND 

THE STANDARD SPECIFIED BY CLIENT 

 1. RESISTANCE TO CHEMICALS(EN 423:1993) 

2. EFFECT OF A CASTOR CHAIR (EN 425:1994) 

3. SIDE LENGTH, SQUARENESS AND STRAIGHTNESS 

OF TILES (EN 427:1994) 

4. OVERALL THICKNESS (EN 428:1993) 

5. THE THICKNESS OF LAYERS (EN 429:1993) 

6. MASS PER UNIT AREA (EN 430:1994) 

7. PEELING STRENGTH OF LAYERS(EN 431:1994) 

8. RESIDUAL INDENTATION AFTER STATIC LOADING  

(EN433:1994)  

9. DIMENSIONAL STABILITY AND CURING AFTER 

EXPOSURE TO HEAT (EN434:1994) 

10. DETERMINATION OF FLEXIBILITY (EN 435:1994) 

11. WEAR RESISTANCE (EN660-2:1999) 

12. RESILIENT,TEXTILE AND LAMINATE FLOOR 

COVERINGS-CLASSIFICATION(EN685:2007) 

13. COLOR FASTNESS TO LIGHT(EN20 105-B02:1999) 

14. 8 TOXIC ELEMENT TEST(EN 71-3:1995) 

15. REACTION TO FIRE TEST(EN 13501-1:2007) 

16. SLIP RESISTANCE TEST (DIN 51130 2010) 

17. DYNAMIC COEFFICIENT OF FRICTION ON DRY 

FLOOR SURFACES(EN 13893:2002) 

18. PHTHALATE CONTENT(EN 14372:2004) 

19. FUNGUS TEST(ASTM G21:1999) 

20. DETERMINATION OF DENSITY(EN 436:1994) 
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Test Result(s)                              : FOR FURTHER DETAILS, PLEASE REFER TO THE  

  FOLLOWING PAGE(S) 

Conclusion                : THE TEST DATA WERE PROVIDED TO CLIENT FOR 

THEIR OWN ANALYSIS. 

 

 

************ 

Signed for and on behalf of  
SGS-CSTC Ltd. 

 
_________________         
Yomoro Gu 
Supervisor 
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Test Conducted: 

1. Resistance to chemicals (EN 423:1993) 

2. Effect of a castor chair (EN 425:1994) 

3. Side length, squareness and straightness of tiles (EN 427:1994) 

4. Overall thickness (EN 428:1993) 

5. The thickness of layers (EN 429:1993) 

6. Mass per unit area (EN 430:1994) 

7. Peeling strength of layers (EN 431:1994) 

8. Residual indentation after static loading (EN433:1994)  

9. Dimensional stability and curing after exposure to heat (EN434:1994) 

10. Determination of flexibility (EN 435:1994) 

11. Wear resistance (EN660-2:1999) 

12. Resilient, textile and laminate floor coverings-classification (EN685:2007) 

13. Color fastness to light (EN20 105-B02:1999) 

14. 8 Toxic element test (EN 71-3:1995) 

15. Reaction to fire test (EN 13501-1:2007) 

16.Slip resistance test (DIN 51130 2010) 

17. Dynamic coefficient of friction on dry floor surfaces (EN 13893:2002) 

18. Phthalate content (EN 14372:2004) 

19. Fungus test (ASTM G21:1999) 

20. Determination of density (EN 436:1994)  
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Test Property Test Method Test requirements Nominal Result Rating 

Resistance to 
chemicals 

EN 423:1993 Meet Class 0 -- Class 0 Pass 

Effect of a 
castor chair 

 EN 425:1994 
Record the nature of 

damage observed 
-- 

No obvious 
damage 

Pass 

Side length, 
squareness 
and 
straightness of 
tiles 

EN 427:1994 

Squareness and 

straightness

0.25mm for side 

length 400mm, 

0.35mm for side 

length 400mm) 

 

Dimension: 0.13% 

of nominal length up 
to 0.5mm maximum 

304.8x304.8 
406.4x406.4 
457.2x457.2 
6 0 0 x 6 0 0 
101.6x914.4 
152.4x914.4 
304.8x609.6 

228.6x 
1219.2mm 

Squareness, 
straightness: 

<0.25mm 
Dimension: 

<0.13% 

Pass 

Overall 
thickness 

EN 428:1993 

Average :nominal 

value
13.0

10.0

+

−
mm 

Individual : average 
value±0.15mm 

2.0/2.5/3.0/ 
4.0/5.0mm 

Average : 
-0.02/ 

-0.01/0.03/ 
-0.04/0.05mm 

Individual : 

0.07/-0.04; 
0.04/-0.04; 
0.04/-0.05; 

0.06/-0.03; 
0.03/-0.10mm 

Pass 

The thickness 
of layers 

EN 429:1993 

Average :nominal 

value  mm 

Individual : average 
value±0.05mm  

or 15% below 

0.3/0.5/0.7 

mm 

0.32/0.53/ 

0.74mm 
Pass 

Mass per unit 
area 

EN 430:1994 

Average :nominal 

value  mm 

 

0.3/2.0 
0.3/2.5 
0.3/3.0 
0.5/2.5 
0.5/3.0 
0.7/2.5 
0.7/3.0 

3704g/m2 

4619g/m2 

5819g/m2 

4460g/m2 

5330g/m2 

4211g/m2 

5232g/m2 

-- 
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Test Property Test Method Test requirements Nominal Result Rating 

Peeling 
strength of 
layers 

EN 431:1994 
Record the test 

result 
-- 

Len.90.6N 
Tran.91.1N 

-- 

Residual 
indentation 
after static 
loading 

EN433:1994 0.1mm -- 0.08mm Pass 

Dimensional 
stability and 
curing after 
exposure to 
heat 

EN434:1994 
Shrinkage 0.25% 

Curling 2mm 

0.3/2.0 
0.3/2.5 
0.3/3.0 
0.5/2.5 
0.5/3.0 

0.7/2.5 
0.7/3.0 

Len./Tran./Cur. 
0.09%/0.09%/0.02 
0.08%/0.05%/0.04 
0.11%/0.09%/0.11 
0.08%/0.02%/0.02 
0.07%/0.06%/0.04 
0.05%/0.03%/0.09 
0.10%/0.07%/0.13    

Pass 

Determination 
of flexibility 

EN 435:1994 
Bend around 20mm 
mandrel shows no 
signs of cracking 

-- 

Bend around 
15mm mandrel 

shows no 
signs of 
cracking 

Pass 

Wear 
resistance 

EN660-2:1999 2.0mm3 -- 
1.2mm3 

Wear group:T 
Pass 

Resilient, textile 
and laminate 
floor coverings-
classification 

EN685:2007 
Record the 

Classification 

0.3/2.0 
0.3/2.5 
0.3/3.0 
0.5/2.5 
0.5/3.0 
0.7/2.5 
0.7/3.0 

23/31 
23/31 
23/31 

32 
32 
34 
34 

-- 

Color fastness 
to light 

EN20 105-
B02:1999 

Grade 6 -- Grade 6 Pass 

8 Toxic element 
test 

EN 71-3:1995 

Pb 90PPM 

Sb 60PPM 

As 25PPM 

Ba 1000PPM 

Cd 75PPM 

Cr 60PPM 

Hg 60PPM 

Se 500PPM 

-- 

<5 PPM 
<5 PPM 

<2.5 PPM 
<10 PPM 
<5 PPM 

<5 PPM 
<5 PPM 
<10 PPM 

Pass 
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Test Property Test Method Test requirements Nominal Result Rating 

Reaction to fire 
test 

EN 13501-
1:2007 

Record the test 
result 

-- Bfl-S1 -- 

Slip resistance 
test 

DIN 51130

2010 
-- -- R9 -- 

Dynamic 
coefficient of 
friction on dry 
floor surfaces 

EN 
13893:2002 

Record the test 
result 

-- 0.610 -- 

Phthalate 

content 

EN 

14372:2004 
 

Total 
(DBP+BBP+DEHP)

0.1%ppm 

Total 
(DINP+DNOP+DIDP

) 0.1%ppm 

 

Total 
(DBP+BBP+D

EHP): 

0.01%ppm 
Total 

(DINP+DNOP

+DIDP)

0.023%ppm 

Pass 

Fungus test 

ASTM 

G21:1999 
 

Record the test 
result 

-- Grade 0 -- 

Determination 
of density 

EN 436:1994 
Record the test 

result 

0.3/2.0 
0.3/2.5 
0.3/3.0 
0.5/2.5 
0.5/3.0 
0.7/2.5 
0.7/3.0 

1719kg/m3 

1823kg/m3 

1840kg/m3 

1685kg/m3 

1738kg/m3 

1636kg/m3 

1711kg/m3 

-- 
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Annex: Single test item corresponding to SGS test NO. list as follows: 

TEST REQUETED SGS Test NO. 

1.RESISTANCE TO CHEMICALS (EN 423:1993) SHHG1204010967BM 

2.EFFECT OF A CASTOR CHAIR 

EN425:1994  

SHHG1204010966BM 

3.SIDE LENGTH,SQUARENESS AND 
STRAIGHTNESS OF TILES (EN 427:1994) 

SHHG1205013757BM 

4.OVERALL THICKNESS(EN428:1993) SHHG1204010964BM 

5.THE THICKNSS OF LAYERS (EN 429:1993) SHHG1204010963BM 

6.MASS PER UNIT AREA(EN 430:1994) SHHG1205013752BM 

7.PEELING STRENGTH OF LAYERS (EN 
431:1994) 

SHHG1204010961BM 

8.RESIDUAL INDENTATION AFTER STATIC 
LOADING(EN433:1994 

SHHG1204010960BM 

9.DIMENSIONAL STABILITY AND CURING 
AFTER EXPOSURE TO HEAT (EN434:1994) 

SHHG1205013751BM 

10.DETERMINATION OF 
FLEXIBILITY(EN435:1994) 

SHHG1204010958BM 

11.WEAR RESISTANCE(EN660-2:1999) SHHG1204010957BM 

12.RESILIENT,TEXTILE AND LAMINATE FLOOR 
COVERINGS –CLASSIFICATION(EN685:2007) 

SHHG1204010956BM 

13.COLOR FASTENSS TO LIGHT (EN20105-
B02:1999) 

SHHG1204010955BM 

14. 8 TOXIC ELEMENT TEST (EN 71-3:1995) SHHG1204010954BM 

15.REACTION OF FIRE TEST(EN13501-1:2007) SHHG1204010953BM 

16.SLIP RESISTANCE TEST(DIN 51130:2010) SHHG1204010952BM 

17.DYNAMIC COEFFICIENT OF FRICTION ON 
DRY FLOOR SURFACES (EN13893:2002) 

SHHG1204010951BM 

18.PHTHALATE CONETENT(EN14372:2004) SHHG1204010950BM 

19.FUNGUS TEST(ASTM G21:1999) SHHG1204010949BM 

20.DETERMINATION OF DENSITY(EN436:1994) SHHG1205013753BM 

 

***End of Report*** 































 

 

Test Report Report Number:151215003SHF-BP-21 

 

                                 Intertek Testing Services Ltd., Shanghai                           Page 1  of 6 
No.7 Building, No. 6958 Daye Road, Fengxian District, Shanghai 

Tel: 021-61136116      Fax: 021-61189921       Website: www.intertek.com 
 

Report Template Revision Date: 1st January 2015 

Applicant Name: Zhangjiagang Yihua Plastics Co., Ltd. 

 

Applicant Address: Yangshe Town Industry Development 

Area, Zhangjiagang, Jiangsu, China 

 

Attn: Qin Chen 

Original Report Date: January 20, 2016 
 

 

Sample Description: 

Product: LOOSE LAY 

Model: 6"X48"X5.0mm*0.5mm; 18"X36"X5.0mm*0.5mm 

Samples Quantity: 63 pieces 

Sample ID: S151215003SHF-001~063  

Date Received: 2015-12-11 

Date Test Conducted: 2015-12-15~2016-01-20 

 

Tests Conducted: 
Test Methods: Please see next page(s) 

 
 

Conclusion: 
 
For details refer to attached page(s). The conclusions of this test report may not be used as part of the requirements for 
Intertek product certification. Authority to Mark must be issued for a product to become certified. 

 

Should you have any queries about the test report, please contact:   
 

Approved by    Checked by:         Prepared by: 
 
                                              
                                                                                                                          

Sun Sun      Jodie Zhou         Sally Xie 
Assistant Manager Senior Technical supervisor Technical supervisor 
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Test Items, Method and Results  
 

Table 1 Test result of model 6"X48"X5.0mm*0.5mm based on ASTM F1700-13a 

Test Item Test Method Test Result Test Requirement Verdict 

Size ASTM F2055-10 

Claimed 

Length: 1219.2mm  
Width: 152.4mm 

Tested 

Length: 1218.48mm 
Width: 152.33mm 

A tolerance of ±0.4mm/305mm Pass 

Thickness ASTM F386-11 

Claimed value: 5.0mm 

Average: 5.04mm 

Min.: 5.00mm 

Max.:5.06mm 

A tolerance of ±0.13mm Pass 

Squareness ASTM F2055-10 Short edge Max.: 0.06mm/152mm 
Long edge Max.: 0.16mm/600mm  Pass 
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Table 2 Test result of model 18"X36"X5.0mm*0.5mm based on ASTM F1700-13a 

Test Item Test Method Test Result Test Requirement in  Verdict 

Size ASTM F2055-10 

Claimed 

Length: 914.4mm  
Width: 457.2mm 

Tested 

Length: 914.43mm 
Width: 457.45mm 

A tolerance of 
±0.4mm/305mm Pass 

Thickness ASTM F386-11 

Claimed value: 5.0mm 

Average: 5.06mm 

Min.: 5.05mm 

Max.:5.08mm 

A tolerance of ±0.13mm Pass 

Thickness of 

wear layer 
ASTM F410-
08(2013) Average: 0.50mm Commercial, 0.5mm min Pass 

Squareness ASTM F2055-10 

Short edge Max.: 
0.16mm/400mm 

Long edge Max.: 
0.16mm/600mm 

/305mm Pass 

Residual 
indentation 

ASTM F1914-
07(2011) 

Average: 6.9% 

Max.: 7.3% 

Average  8% 

Max  10% 
Pass 

Flexibility ASTM F137-
08(2013) 

No crack or break when using 
 

No crack or break when using 
 Pass 

Dimension 
Stability ASTM F2199-09 

MD Max.: 0.06mm/180mm 

CMD Max.: 0.14mm/180mm 
 Pass 

Resistance to 
Chemicals ASTM F925-13 See Appendix B for details 

No more than a slight change 
in surface dulling, surface 
attack or staining 

Pass 

Resistance to 
Heat 

ASTM F1514-
03(2013)  0.30 

shall not greater than 8.0 
after 7 days exposure to 70  Pass 

Resistance to 
Light 

ASTM F1515-
03(2008)  1.81 shall not greater than 8.0 

after a 300h exposure Pass 
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Table 3 Test result of model 18"X36"X5.0mm*0.5mm based on other standards 

Test Item Test Method Test Result 

Formaldehyde content ASTM D6007-14 
ND 

Detection limit =0.02 ppm 

Castor chair resistance NALFA/ANSI LF-11 No visible damage after 25000 revolutions 

Coefficient of friction ASTM D2394-05(2011) 

Static Coefficient of friction 

Dry: 0.58, Wet: 0.74 

Sliding Coefficients of Friction 

Dry: 0.51, Wet: 0.69 

Static coefficient of friction ASTM C1028-07e1 Dry: 0.83 
Wet: 0.65 

Static load ASTM F970-07(2011) Applied load: 250lb 

Residual indentation: 0.05mm 
Abrasion resistance ASTM D4060-14 Type of wheels: CS-17 

Load: 1000g 

Revolutions: 1000 

Mass loss: 39.5mg 

Fungi resistance1 ASTM G21-13 Rating 0 

Observed Growth on Specimens: None 

Note: 
1. The test was conducted at the external approved/qualified facility, located at [Guangzhou]. 
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Appendix A Sample photos 

   
Model 6"X48"X5.0mm*0.5mm                  Model 18"X36"X5.0mm*0.5mm 

Fig.1-2 Sample received 

   

Fig.3 After resistance to heat test                   Fig.4 After resistance to light test 

 

Fig.4 After fungi test 
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Appendix B 
Test result of Resistance to Chemicals 

Regent 
Rating 

Surface attack Color change Surface dulling 

White vinegar (5% acetic acid) 0 0 0 

Rubbing alcohol (70% isopropyl alcohol) 0 0 0 

White mineral oil (medicinal grade) 0 0 0 

Sodium hydroxide solution (5% NaOH) 0 0 0 

Hydrochloric acid solution (5% HCl) 0 0 0 

Sulfuric acid solution (5% H2SO4) 0 0 0 

Household ammonia solution (5% NH4OH) 0 0 0 

Household bleach (5.25% NaOCl) 0 0 0 

Olive oil (light) 0 0 0 

Kerozene (K1) 0 0 0 

Unleaded gasoline (regular grade) 0 0 0 

Phenol (5% active phenol) 0 0 0 

 
Notes: 
According to ASTM F925-13, rating 0-3 represents: 
0 = no change; 1 = slight change; 2 = moderate change; 3 = severe change. 
Surface Dulling - Indicating that the specimen suffered from a loss of gloss, 
Color Change - Indicating that the specimen suffered discoloration or bleaching, or both, and 
Surface Attack - Indicating that the specimen suffered surface damage such as softening, warping, 
swelling, blistering, peeling, raised or rough area. 

 

 
************************************************************************************************************************************ 

The End of Report 

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's 
responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the 
Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to 
permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or 
advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this 
report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under 
an Intertek certification program. 

 









TEST REPORT  
No.   : XMIN191102761CCM
Date : Dec.11, 2019 
Page: 1 of 4 

CUSTOMER NAME: LALUR S.A. de C.V.

Sample Name : SPC FLOORING 

Material : PVC resin, CaCO3

Spec. : 1.0/0.3mm LVT +3.5mm SPC 

Other Information : Total thickness:4.5mm 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes 
no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by 
client. 

*********** 
Test Required : Selected test(s) as requested by applicant 

Date of Receipt  : Nov.18, 2019 

Testing Start Date  : Nov.18, 2019 

Testing End Date : Dec.11, 2019 

Test result(s)    : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the 
sample(s) tested)

******** To be continued******** 

Signed for 
SGS-CSTC Standards Technical  
Services Co., Ltd. Xiamen Branch 
Testing Center 

Bryan Hong        Authorized Signatory



TEST REPORT  
No.   : XMIN191102761CCM
Date : Dec.11, 2019 
Page: 2 of 4 

Test Conducted: 
ISO 10140-1:2016 Acoustics - Laboratory measurement of sound insulation of building elements - Part 1: 

Application rules for specific products  

ISO 717-2:2013 Acoustics - Rating of sound insulation in buildings and of building elements - Part 2: Impact 

sound insulation 

Test Condition: 
Sample Description : Flooring (see the photo) 

Total Thickness:4.5mm, surface density: about 9.0 kg/m2

Project description : No decoration of sample surface, sample installation was assembled directly. 

The test specimen was covered on a 150mm concrete floor, testing area 11.3m2

Test method : Two adjacent rooms, one the source room directly above the other the receiving 

room. A standard tapping machine is placed in operation on the flooring system 

in source room. The average spectrum of the sound pressure levels produced by 

the tapping machine is measured in the receiving room. 

Test Equipment : RTA840 system 
Test Environment : Source room volume 125m3, receiving room volume 100m3,  

air temperature 19.5� , air humidity 33.4% 

Test Result 
 tluseR dradnatS tseT metI tseT

Improvement of impact sound 
insulation 

ISO 10140-1:2016 
ISO 717-2:2013 

� Lw = 14 dB

******** To be continued******** 
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Appendix 1:
Frequency spectrum of normalized impact sound pressure level 

Frequency
f(Hz) Ln,w (dB)  Ln(dB) � L (dB)

100 67.0 65.1 1.9 

125 67.5 66.5 1.0 

160 68.0 65.6 2.4 

200 68.5 65.4 3.1 

250 69.0 65.0 4.0 

315 69.5 64.3 5.2 

400 70.0 62.7 7.3 

500 70.5 64.7 5.8 

630 71.0 64.5 6.5 

800 71.5 63.0 8.5 

1000 72.0 62.4 9.6 

1250 72.0 60.3 11.7 

1600 72.0 58.8 13.2 

2000 72.0 57.4 14.6 

2500 72.0 54.3 17.7 

3150 72.0 51.3 20.7 

4000 72.0 47.2 24.8 

� Lw =14 dB；；；；CI,� =0dB；；；；
Remark: 
1. Ln,w as the weighted normalized impact sound pressure level 
2. Ln as the measured normalized impact sound pressure level 
3. The above test was carried out by Center for Building Environment Test, Tsinghua University. 

******** To be continued******** 
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Photo Appendix: 

SGS authenticate the photo on original report only 
*******End of report********



TEST REPORT  
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Date : Dec.11, 2019 
Page: 1 of 4 

CUSTOMER NAME: LALUR S.A de C.V.

Sample Name : SPC FLOORING 

Material : PVC resin, CaCO3

Spec. : 1.2/0.55mm LVT +2.6mm SPC +0.7mm LVT +1.0mm CORK 

Other Information : Total thickness:5.5mm 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes 
no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by 
client. 

*********** 
Test Required : Selected test(s) as requested by applicant 

Date of Receipt  : Nov.18, 2019 

Testing Start Date  : Nov.18, 2019 

Testing End Date : Dec.11, 2019 

Test result(s)    : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the 
sample(s) tested)

******** To be continued******** 

Signed for 
SGS-CSTC Standards Technical  
Services Co., Ltd. Xiamen Branch 
Testing Center 

Bryan Hong        Authorized Signatory
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No.   : XMIN191102763CCM 
Date : Dec.11, 2019 
Page: 2 of 4 

Test Conducted: 
ISO 10140-1:2016 Acoustics - Laboratory measurement of sound insulation of building elements - Part 1: 

Application rules for specific products  

ISO 717-2:2013 Acoustics - Rating of sound insulation in buildings and of building elements - Part 2: Impact 

sound insulation 

Test Condition: 
Sample Description : Flooring (see the photo) 

Total Thickness:5.5mm, surface density: about 9.4 kg/m2

Project description : No decoration of sample surface, sample installation was assembled directly. 

The test specimen was covered on a 150mm concrete floor, testing area 11.3m2

Test method : Two adjacent rooms, one the source room directly above the other the receiving 

room. A standard tapping machine is placed in operation on the flooring system 

in source room. The average spectrum of the sound pressure levels produced by 

the tapping machine is measured in the receiving room. 

Test Equipment : RTA840 system 
Test Environment : Source room volume 125m3, receiving room volume 100m3,  

air temperature 19.5� , air humidity 33.5% 

Test Result 
 tluseR dradnatS tseT metI tseT

Improvement of impact sound 
insulation 

ISO 10140-1:2016 
ISO 717-2:2013 

� Lw = 19 dB

******** To be continued******** 
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Appendix 1:
Frequency spectrum of normalized impact sound pressure level 

Frequency
f(Hz) Ln,w (dB)  Ln(dB) � L (dB)

100 67.0 65.5 1.5 

125 67.5 66.9 0.6 

160 68.0 65.2 2.8 

200 68.5 65.3 3.2 

250 69.0 65.1 3.9 

315 69.5 63.2 6.3 

400 70.0 61.4 8.6 

500 70.5 60.5 10.0 

630 71.0 59.1 11.9 

800 71.5 54.0 17.5 

1000 72.0 49.8 22.2 

1250 72.0 44.3 27.7 

1600 72.0 39.5 32.5 

2000 72.0 36.0 36.0 

2500 72.0 30.6 41.4 

3150 72.0 26.3 45.7 

4000 72.0 22.4 49.6 

� Lw =19 dB；；；；CI,� =-6dB；；；；
Remark: 
1. Ln,w as the weighted normalized impact sound pressure level 
2. Ln as the measured normalized impact sound pressure level 
3. The above test was carried out by Center for Building Environment Test, Tsinghua University. 

******** To be continued******** 
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Photo Appendix: 

SGS authenticate the photo on original report only 
*******End of report********
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CUSTOMER NAME: LALUR S.A. de C.V.

Sample Name : SPC FLOORING 

Material : PVC resin, CaCO3

Spec. : 1.3/0.55mm LVT +3.5mm SPC +0.7mm LVT +1.5mm IXPE 

Other Information : Total thickness:7.0mm 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes 
no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by 
client. 

*********** 
Test Required : Selected test(s) as requested by applicant 

Date of Receipt  : Nov.18, 2019 

Testing Start Date  : Nov.18, 2019 

Testing End Date : Dec.11, 2019 

Test result(s)    : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the 
sample(s) tested)

******** To be continued******** 

Signed for 
SGS-CSTC Standards Technical  
Services Co., Ltd. Xiamen Branch 
Testing Center 

Bryan Hong        Authorized Signatory
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Test Conducted: 
ISO 10140-1:2016 Acoustics - Laboratory measurement of sound insulation of building elements - Part 1: 

Application rules for specific products  

ISO 717-2:2013 Acoustics - Rating of sound insulation in buildings and of building elements - Part 2: Impact 

sound insulation 

Test Condition: 
Sample Description : Flooring (see the photo) 

Total Thickness:7.0mm, surface density: about 11.0 kg/m2

Project description : No decoration of sample surface, sample installation was assembled directly. 

The test specimen was covered on a 150mm concrete floor, testing area 11.3m2

Test method : Two adjacent rooms, one the source room directly above the other the receiving 

room. A standard tapping machine is placed in operation on the flooring system 

in source room. The average spectrum of the sound pressure levels produced by 

the tapping machine is measured in the receiving room. 

Test Equipment : RTA840 system 
Test Environment : Source room volume 125m3, receiving room volume 100m3,  

air temperature 19.5� , air humidity 33.5% 

Test Result 
 tluseR dradnatS tseT metI tseT

Improvement of impact sound 
insulation 

ISO 10140-1:2016 
ISO 717-2:2013 

� Lw = 21 dB

******** To be continued******** 
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Appendix 1:
Frequency spectrum of normalized impact sound pressure level 

Frequency
f(Hz) Ln,w (dB)  Ln(dB) � L (dB)

100 67.0 64.1 2.9 

125 67.5 64.8 2.7 

160 68.0 63.0 5.0 

200 68.5 61.1 7.4 

250 69.0 63.4 5.6 

315 69.5 62.9 6.6 

400 70.0 60.4 9.6 

500 70.5 60.1 10.4 

630 71.0 57.0 14.0 

800 71.5 49.2 22.3 

1000 72.0 44.0 28.0 

1250 72.0 38.8 33.2 

1600 72.0 33.7 38.3 

2000 72.0 29.4 42.6 

2500 72.0 24.6 47.4 

3150 72.0 21.0 51.0 

4000 72.0 18.8 53.2 

� Lw =21 dB；；；；CI,� =-6dB；；；；
Remark: 
1. Ln,w as the weighted normalized impact sound pressure level 
2. Ln as the measured normalized impact sound pressure level 
3. The above test was carried out by Center for Building Environment Test, Tsinghua University. 

******** To be continued******** 
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Photo Appendix: 

SGS authenticate the photo on original report only 
*******End of report********
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Test lab :

Sample Information As Declaration:

Date Test Conducted:

Product Name:

Sample Quantity:

Sample ID:

Date Received:

Qiangou Industrial Park,Longdu,Ancheng Road,Chenghai District,
Shantou,Guangdong, China

Allen

Co-extrusion Composite Flooring

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

Test lab address:

Test Report Report Number: 170516049GZU-001
Report Date: 2017-06-01

Applicant:

Attn:

Applicant Address:

Shantou Wallong Technology Co., Ltd

Submitted sample
EU REACH Regulation No 1907/2006 Article 33(1)
Obligation to provide information of safe use (see
REACH requirement in report for details)

Pass

Test Standard ConclusionTest component

Conclusion:

1pcs

2017/5/17-2017/5/23

S170516049GZU-001

2017/5/17

In good condition

Block E, No.7-2 Guang Dong Software Science Park, Caipin Road, Guangzhou
Science City, GETDD, Guangzhou

Status As Sample Received:
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 If related to subcontract, the remark* for the test items conducted by a subcontractor. 

When determining the test result, measurement uncertainty has been considered.

22 Coal Tar Pitch, High Temperature 65996-93-2 ND

20 2,4-Dinitrotoluene 121-14-2 ND

21 Diisobutyl Phthalate (DIBP) 84-69-5 ND

18
Lead Sulfochromate Yellow (C.I. Pigment

1344-37-2 ND

19 Tris (2-Chloroethyl) Phosphate 115-96-8 ND

16 7758-97-6 ND

17
Lead Chromate Molybdate Sulphate Red

12656-85-8 ND

14 Benzyl Butyl Phthalate (BBP) 85-68-7 ND

15 Short Chain Chlorinated Paraffins (C10-13) 85535-84-8 ND

12 Bis (2-Ethylhexyl) Phthalate (DEHP) 117-81-7 ND

13 Dibutyl Phthalate (DBP) 84-74-2 ND

10
Hexabromocyclododecane (HBCDD) and All

25637-99-4 and
3194-55-6 (134237-
50-6,134237-51-7,

134237-52-8)

ND

11
5-Tert-Butyl-2,4,6-Trinitro-m-Xylene (Musk
Xylene)

81-15-2 ND

8 Anthracene 120-12-7 ND

9 101-77-9 ND

6 7789-12-0, 10588-01-9 ND

7 56-35-9 ND

4 7784-40-9 ND

5 15606-95-8 ND

3 1327-53-3 ND

No. Chemical substance CAS No.

1 7646-79-9 ND

Result % (w/w)

Test Report Report Number: 170516049GZU-001
Report Date: 2017-06-01

 Test Items, Method and Results

SVHC testing results

By Inductively Coupled Plasma Optical Emission Spectrometry, Ion Chromatography, UV-Visible
Spectrophotometry, Gas Chromatographic - Mass Spectrometry, Liquid Chromatographic - Mass
Spectrometry and High Performance Liquid Chromatography analysis.

2 1303-28-2 ND
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Test Report Report Number: 170516049GZU-001
Report Date: 2017-06-01

 Test Items, Method and Results

ND

50 1,2,3-trichloropropane 96-18-4 ND

48 Hydrazine 7803-57-8; 302-01-2 ND
49 1-methyl-2-pyrrolidone 872-50-4 ND

46 2-ethoxyethyl acetate (2-EEA) 111-15-9 ND

47
1,2-Benzenedicarboxylic acid, di-C7-11-
branched and linear alkyl esters (DHNUP)

68515-42-4 ND

Oligomers of Chromic Acid and Dichromic
  --

45 7789-06-2 ND

43 1333-82-0 ND

44

7738-94-5

ND
13530-68-2

41 513-79-1 ND
42 71-48-7 ND

39 10124-43-3 ND
40 10141-05-6 ND

37 2-Methoxyethanol 109-86-4 ND
38 2-Ethoxyethanol 110-80-5 ND

35 7778-50-9 ND
36 Trichloroethylene 79-01-6 ND

33 7789-00-6 ND
34 7789-09-5 ND

31 Tetraboron Disodium Heptaoxide, Hydrate 12267-73-1 ND
32 7775-11-3 ND

29
10043-35-3

ND
11113-50-1

30
1330-43-4, 12179-04-

3, 1303-96-4
ND

27 Anthracene Oil, Anthracene Paste 90640-81-6 ND
28 Acrylamide 79-06-1 ND

ND

25
Anthracene Oil, Anthracene Paste,
Anthracene Fraction

91995-15-2 ND

26 Anthracene Oil, Anthracene-low 90640-82-7 ND

23 Anthracene Oil 90640-80-5

24
Anthracene Oil, Anthracene Paste, Distn.
Lights

91995-17-4

No. Chemical substance CAS No. Result % (w/w)
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Report Date: 2017-06-01

 Test Items, Method and Results

79
4,4'-bis(dimethylamino)benzophenone
(Michler's ketone)

90-94-8 ND

77
TGIC (1,3,5-tris(oxiranylmethyl)-1,3,5-
triazine-2,4,6(1H,3H,5H)-trione)

2451-62-9 ND

78
epoxypropyl]-1,3,5-triazine-2,4,6-

59653-74-6 ND

75 Formamide 75-12-7 ND
76 17570-76-2 ND

73
1,2-dimethoxyethane; ethylene glycol
dimethyl ether (EGDME)

110-71-4 ND

74 1303-86-2 ND

71
Zirconia Aluminosilicate Refractory Ceramic (Index No.650-017-

00-8)
ND

72
1,2-bis(2-methoxyethoxy)ethane (TEGDME;
triglyme)

112-49-2 ND

69 24613-89-6 ND

70
(Index No.650-017-

00-8)
ND

67 49663-84-5 ND

68
Potassium hydroxyoctaoxodizincate di-

11103-86-9 ND

65 Bis(2-methoxyethyl) phthalate (DMEP) 117-82-8 ND

66
Formaldehyde, oligomeric reaction products
with aniline (technical MDA)

25214-70-4 ND

63
4-(1,1,3,3-tetramethylbutyl)phenol, (4-tert-
Octylphenol)

140-66-9 ND

64 2-Methoxyaniline; o-Anisidine 90-04-0 ND

61 Bis(2-methoxyethyl) ether 111-96-6 ND
62 1,2-Dichloroethane 107-06-2 ND

59 7778-44-1 ND
60 7778-39-4 ND

57 N,N-dimethylacetamide (DMAC) 127-19-5 ND
58 3687-31-8 ND

55 Phenolphthalein 77-09-8 ND
56 2,2'-dichloro-4,4'-methylenedianiline 101-14-4 ND

53 15245-44-0 ND
54 13424-46-9 ND

51
1,2-Benzenedicarboxylic acid, di-C6-8-
branched alkyl esters, C7-rich (DIHP)

71888-89-6 ND

52 6477-64-1 ND

No. Chemical substance CAS No. Result % (w/w)
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Test Report Report Number: 170516049GZU-001
Report Date: 2017-06-01

 Test Items, Method and Results

[The individual cis- [2] and trans- [3] isomer
substances and all possible combinations of
the cis- and trans-isomers [1] are covered
by this entry].

90
Diazene-1,2-dicarboxamide (C,C'-
azodi(formamide))

123-77-3 ND

91

Cyclohexane-1,2-dicarboxylic anhydride [1]

85-42-7;
13149-00-3;
14166-21-3

ND

cis-cyclohexane-1,2-dicarboxylic anhydride
trans-cyclohexane-1,2-dicarboxylic

88 Henicosafluoroundecanoic acid 2058-94-8 ND
89 Heptacosafluorotetradecanoic acid 376-06-7 ND

86 Pentacosafluorotridecanoic acid 72629-94-8 ND
87 Tricosafluorododecanoic acid 307-55-1 ND

84

4,4'-bis(dimethylamino)-4''-
(methylamino)trityl alcohol [with  0.1% of
Michler's ketone (EC No. 202-027-5) or
Michler's base (EC No. 202-959-2)]

561-41-1 ND

85
Bis(pentabromophenyl) ether
(decabromodiphenyl ether; DecaBDE)

1163-19-5 ND

82

[4-[[4-anilino-1-naphthyl][4-
(dimethylamino)phenyl]methylene]cyclohex
a-2,5-dien-1-ylidene] dimethylammonium
chloride (C.I. Basic Blue 26)  [with  0.1% of
Michler's ketone (EC No. 202-027-5) or
Michler's base (EC No. 202-959-2)]

2580-56-5 ND

83
(phenylamino)naphthalene-1-methanol 
(C.I. Solvent Blue 4) [with  0.1% of
Michler's ketone (EC No. 202-027-5) or
Michler's base (EC No. 202-959-2)]

6786-83-0 ND

80
N,N,N',N'-tetramethyl-4,4'-
methylenedianiline (Michler's base)

101-61-1 ND

81

[4-[4,4'-bis(dimethylamino)
benzhydrylidene]cyclohexa-2,5-dien-1-
ylidene]dimethylammonium chloride  (C.I.
Basic Violet 3) [with  0.1% of Michler's
ketone (EC No. 202-027-5) or Michler's base
(EC No. 202-959-2)]

548-62-9 ND

No. Chemical substance CAS No. Result % (w/w)
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 Test Items, Method and Results

104 11120-22-2 ND

102 12060-00-3 ND
103 12626-81-2 ND

100 13814-96-5 ND
101 1319-46-6 ND

98 1317-36-8 ND
99 1314-41-6 ND

96 N,N-dimethylformamide 68-12-2 ND
97 683-18-1 ND

94

4-(1,1,3,3-tetramethylbutyl)phenol,
ethoxylated
[covering well-defined substances and UVCB
substances, polymers and homologues]

 -- ND

95 Methoxyacetic acid 625-45-6 ND

92

Hexahydromethylphthalic anhydride [1],
Hexahydro-4-methylphthalic anhydride [2],
Hexahydro-1-methylphthalic anhydride [3],
Hexahydro-3-methylphthalic anhydride [4]
[The individual isomers [2], [3] and [4]
(including their cis- and trans- stereo
isomeric forms) and all possible
combinations of the isomers [1] are covered
by this entry]

25550-51-0
19438-60-9
48122-14-1
57110-29-9

ND

93

4-Nonylphenol, branched and linear
[substances with a linear and/or branched
alkyl chain with a carbon number of 9
covalently bound in position 4 to phenol,
covering also UVCB- and well-defined
substances which include any of the
individual isomers or a combination
thereof]

 -- ND

No. Chemical substance CAS No. Result % (w/w)
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 Test Items, Method and Results

133
4-methyl-m-phenylenediamine (toluene-
2,4-diamine)

95-80-7 ND

131 4,4'-oxydianiline and its salts 101-80-4 ND
132 4-aminoazobenzene 60-09-3 ND

129 Dinoseb (6-sec-butyl-2,4-dinitrophenol) 88-85-7 ND
130 4,4'-methylenedi-o-toluidine 838-88-0 ND

127 Dimethyl sulphate 77-78-1 ND

128
3-ethyl-2-methyl-2-(3-methylbutyl)-1,3-
oxazolidine

143860-04-2 ND

125 Furan 110-00-9 ND
126 Diethyl sulphate 64-67-5 ND

123 12202-17-4 ND
124 12141-20-7 ND

121 62229-08-7 ND
122 78-00-2 ND

119 12065-90-6 ND
120 8012-00-8 ND

117 20837-86-9 ND
118 10099-74-8 ND

115 12578-12-0 ND
116 91031-62-8 ND

113 12036-76-9 ND
114 69011-06-9 ND

111 1,2-diethoxyethane 629-14-1 ND
112 51404-69-4 ND

109 Diisopentylphthalate (DIPP) 605-50-5 ND
110 N-pentyl-isopentylphthalate 776297-69-9 ND

107 Methyloxirane (Propylene oxide) 75-56-9 ND

108
1,2-Benzenedicarboxylic acid, dipentylester,
branched and linear

84777-06-0 ND

105

Silicic acid (H2Si2O5), barium salt (1:1),

the applicable generic concentration limit
for 'toxicity for reproduction' Repr. 1A (CLP)
or category 1 (DSD); the substance is a
member of the group entry of lead
compounds, with index number 082-001-
00-6 in Regulation (EC) No 1272/2008]

68784-75-8 ND

106 1-bromopropane (n-propyl bromide) 106-94-5 ND

No. Chemical substance CAS No. Result % (w/w)
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 Test Items, Method and Results

154
Sodium perborate; perboric acid, sodium

 -- ND

152
1,2-Benzenedicarboxylic acid, dihexyl ester,
branched and linear     (Diisohexyl
phthalate(DIHP))

68515-50-4 ND

153 10108-64-2 ND

150 301-04-2 ND
151 Trixylyl phosphate 25155-23-1 ND

148 Dihexyl phthalate (DnHP) 84-75-3 ND
149 Imidazolidine-2-thione (2-imidazoline-2- 96-45-7 ND

146
Disodium 3,3'-[[1,1'-biphenyl]-4,4'-
diylbis(azo)]bis(4-aminonaphthalene-1-
sulphonate) (C.I. Direct Red 28)

573-58-0 ND

147

Disodium 4-amino-3-[[4'-[(2,4-
diaminophenyl)azo][1,1'-biphenyl]-4-yl]azo]
-5-hydroxy-6-(phenylazo)naphthalene-2,7-
disulphonate (C.I. Direct Black 38)

1937-37-7 ND

144 Pentadecafluorooctanoic acid (PFOA) 335-67-1 ND
145 1306-23-6 ND

142

4-Nonylphenol, branched and linear,
ethoxylated [substances with a linear
and/or branched alkyl chain with a carbon
number of 9 covalently bound in position 4
to phenol, ethoxylated covering  UVCB- and
well-defined substances, polymers and
homologues, which include any of the
individual isomers and/or combinations
thereof]

 -- ND

143
Ammonium pentadecafluorooctanoate
(APFO)

3825-26-1 ND

140 1306-19-0 ND
141 Dipentyl phthalate (DPP) 131-18-0 ND

138 N-methylacetamide 79-16-3 ND
139 7440-43-9 ND

136 o-aminoazotoluene [(4-o-tolylazo-o- 97-56-3 ND
137 o-toluidine 95-53-4 ND

134 6-methoxy-m-toluidine (p-cresidine) 120-71-8 ND
135 Biphenyl-4-ylamine 92-67-1 ND

No. Chemical substance CAS No. Result % (w/w)
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167
2-(2H-benzotriazol-2-yl)-4-(tert-butyl)-6-
(sec-butyl)phenol (UV-350)

36437-37-3 ND

165
Perfluorononanoic acid and its sodium and
ammonium salts

375-95-1; 21049-39-
8; 4149-60-4

ND

166
2,4-di-tert-butyl-6-(5-chlorobenzotriazol-2-
yl)phenol (UV-327)

3864-99-1 ND

163

5-sec-butyl-2-(2,4-dimethylcyclohex-3-en-1-
yl)-5-methyl-1,3-dioxane [1], 5-sec-butyl-2-
(4,6-dimethylcyclohex-3-en-1-yl)-5-methyl-
1,3-dioxane [2] [covering any of the
individual isomers of [1] and [2] or any
combination thereof]

117933-89-8 ND

164 1,3-propanesultone 1120-71-4 ND

161

Reaction mass of 2-ethylhexyl 10-ethyl-4,4-
dioctyl-7-oxo-8-oxa-3,5-dithia-4-
stannatetradecanoate and 2-ethylhexyl 10-
ethyl-4-[[2-[(2-ethylhexyl)oxy]-2-
oxoethyl]thio]-4-octyl-7-oxo-8-oxa-3,5-
dithia-4-stannatetradecanoate (reaction
mass of DOTE and MOTE)

15571-58-1;
27107-89-7

ND

162

1,2-benzenedicarboxylic acid, di-C6-10-alkyl
esters; 1,2-benzenedicarboxylic acid, mixed
decyl and hexyl and octyl diesters with 
0.3% of dihexyl phthalate (EC No. 201-559-
5)

68515-51-5;
68648-93-1

ND

159 7790-79-6 ND

160
10124-36-4;
31119-53-6

ND

157
2-benzotriazol-2-yl-4,6-di-tert-butylphenol
(UV-320)

3846-71-7 ND

158
2-ethylhexyl 10-ethyl-4,4-dioctyl-7-oxo-8-
oxa-3,5-dithia-4-stannatetradecanoate
(DOTE)

15571-58-1 ND

155 7632-04-4 ND

156
2-(2H-benzotriazol-2-yl)-4,6-
ditertpentylphenol (UV-328)

25973-55-1 ND

No. Chemical substance CAS No. Result % (w/w)
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b. Classification and labelling of the substance
c. Description of use of the substance and the article
d. Registration number, if available
e. Tonnage range

REACH requirement:

As per article 33(1) of regulation (EC) No. 1907/2006 (REACH), recipients of product must be
provided with information of safe use if any of the tested substances (SVHC) exceeded 0.1%
(w/w). A product meets the requirement of article 33(1) by default when no SVHC exceeds
0.1% (w/w).

a. Carcinogenic, mutagenic or toxic to reproduction category 1 (proven on humans) and
category 2(proven on ainimals)
b. Persistent, bioaccumulative and toxic chemicals (PBT)
c. Very persistent and very bioaccumulative chemicals (vPvB)
d. Other similar substances such as endocrine disrupters

2.If the imported or manufactured volume of each individual SVHC in article is more than 0.1%
(w/w) and if it exceeds 1 tonne per year across all product ranges, then importer or
manufacturer require notification to the European Chemical Agency (ECHA). For substances
included in the Candidate List on or after 1 December 2010, the notifications have to be
submitted no later than 6 months after the inclusion. The following information has to be
submitted for notification:

a. Identification of the registrant and the substance

Notes:
1. Substances of very high concern (SVHC) are classified as:

SVHC = Substance of very high concern
ND = Not detected
Dection limit = 0.010% for component/packaging material

assumption of worst-case.

172 4-Heptylphenol, branched and linear -- ND
173 4-tert-Amylphenol 80-46-6 ND

Tested components: Brown/Grey teawood

170 Bisphenol A 80-05-7 ND

171
Nonadecafluorodecanoic acid (PFDA) and its
sodium and ammonium salts

335-76-2
3108-42-7
3830-45-3

ND

168 98-95-3 ND
169 Benzo[a]pyrene 50-32-8 ND

No. Chemical substance CAS No. Result % (w/w)
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